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£YUE BEMEE 1480
1480 Bukbuzanup-Ri, Songak-Eup, Dangin-%i, Chungnam, Korea
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HOT ROLLED CARBON STEEL PLATE e :20190731-P5-007-044
Customer Certificate No.,
ASTM A36 FEA :HYUNDAI CORPORATION U :2019-07-31
Conlractor Date of Issue
o i ck2l Unit
B AMMM.,_.W” Q%BNH_V%UM&S?“ 23100, 131,000
S 5 i 4:%10,000 5:x100,000
b Poductho. &) vo | 18 [ e [welm | w|w|e|c|s|m|r|s|a|ln|a|vm|mw|n|v|3 m
(Nfmr) (%) %) (%) (%) H m 4 3 3 4 4 2 2 3 2 3 3 3 3 3
127 (a3 6006 1| 12 | remst | FCiisoazos o | T | 300.4[ 4584 | 30 U | L|ise[es|so|s1 6| 3] 1 |2|loflol|1]2ise
P 11543 171 | 856 | 131 50 2 1 20 0 1 2 1 27
127 x 2438 x 6008 1 1,482 | R20351 FC11804705 T13004|4584) 30 ] L 1,882 168 | 870 [ 151 60 3 1 22 0 0 1 1 29 (1,819
P [1543] 171 | 856 | 131 | 80 2 1 20 0 1 2 1 27
12.7 % 2438 % 60006 1 1,432 R20351 FC11804706 T|300.4) 4584 30 U L [1.,582] 168 | 870 | 151 60 3 1 22 0 0 1 1 29 11,819
P |1,543] 171 | 856 | 131 50 2 1 20 0 1 2 1 27
12,7 % 2438 x 60E6G 1 1.482 | R20851 FC11804707 T 3004|4584 30 u L |1.582| 168 | 870 | 151 60 3 1 22 0 0 1 1 29 1,819
P 1,643 171 | 856 131 | 50 2 1 210 i 2 1 27
12,7 % 2438 x G006 1 1,482 | R20347 FC1180480 T 130134800 30 U L |1,504] 176 | 870 | 143 [ 59 2 1 210 1 2 1 24 |1.772
P {1,490 165 | 869 | 124 | 55 2 1 21 4] i 2 1 22
12 7 % 2438 x GGG | 1,482 | R2047 FC11804802 T]301.3) 4600 30 u L [1504] 176 | 870 | 143 | 59 2 1 22 0 1 2 1 24 |1,772
P 11,490 166 | 869 | 124 | 55 2 1 21 0 1 2 1 22
$3 60006 1 1,482 | R20347 FC11804803 T 301.3| 4601 30 U L |1,504] 176 | 870 | 143 | 59 2 1 22 0 1 2 1 24 11,772
P 11,490 166 | 869 [ 124 | 55 2 1 21 0 1 2 1 22
Ax GOOG 1 1,482 | R20347 FC11804804 T 130134601 30 u L |1,504| 176 | 870 | 143 | 59 2 1 22 0 1 2 1 24 11,772
P 11,490 166 | 869 [ 124 | 56 2 1 21 0 1 2 1 22
- T Top, .z__.,‘__:_a:. B:Bollam
9% underload), U (Upper yield point), L (Lower yield paint)
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I_._:.. nli lully killed and hine graned sleel. Basic oxygen process and Vacuum degassing process were applied.« This Mill Test Cerlilicate is issued in accordance with EN 10204 Type 3.1
Sigralure
N Ab7|e) M 2Ale) 27} RIAE 20| A8 2 S BuUpLC, i S. &, NWC..\A.
WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS
Chief Of Qualy Asaurance Team
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